

REPORT NUMBER: FJXT00091638

Sample Photo



COVER PAGE

深圳天祥质量技术服务有限公司厦门分公司

福建省厦门火炬高新区创新路2号兴联电子大厦二楼2C和四楼4C、4D、4L, 361006

Intertek Testing Services Shenzhen Ltd. Xiamen Branch

Unit 2C, 2/F. & Unit 4C/4D/4L, 4/F, Xinglian Building, No. 2, Chuangxin Road, Huoju Hi-tech Zone, Xiamen, Fujian, China

Tel: +86 592 8063 339 Fax: +86 592 8060 054



Total Quality. Assured.
Test Report

Number: FJXT00091638

Applicant:

Date: Sep 29, 2024

Sample Description As Declared :

No. Of Sample : One
Fibre Content : 100% Polyester
Material : Knit Fabric
Finishing : -
End Uses : Men's and Women's Garments
Season : -
Colour : Black
Style No. : 1104/1105
Order No./PO No. : -
Buyer's Name : Sociedad Importadora Maritex Spa
Manufacturer's Name : -
Ref. : Sample name: 100% Polyester knit fabric

Authorized By:
For Intertek Testing Services Shenzhen Ltd.
Xiamen Branch

David Wang
Senior Operation Manager



Page 1 Of 3

SABO / linhtxt

深圳天祥质量技术服务有限公司厦门分公司

福建省厦门火炬高新区创新路2号兴联电子大厦之楼2C和四楼4C、4D、4L, 361006

Intertek Testing Services Shenzhen Ltd Xiamen Branch

Unit 2C, 2/F. & Unit 4C/4D/4L,4/F, Xinglian Building, No. 2, Chuangxin Road, Huoju Hi-tech Zone, Xiamen, Fujian, China

Tel: +86 592 8060 389 86 592 8060 054





Total Quality. Assured.
Test Report

Number: FJXT00091638

Applicant's Provided Care Instruction/Label :



Date Received/Date Test Started : Sep 24, 2024
Date Final Information Confirmed: -

Conclusion:

Fabric Propensity to Surface Pilling, Fuzzing or Matting As Received M

Note : M = Commercially Acceptable F = Commercially Unacceptable
= No Comment N/A = Not Applicable
C = Conform Label * = See Remark
- = Did Not Perform

Authorized By:
For Intertek Testing Services Shenzhen Ltd.
Xiamen Branch

David Wang
Senior Operation Manager



SABO / linhtxt

深圳天祥质量技术服务有限公司厦门分公司
福建省厦门火炬高新区创新路2号兴联电子大厦之楼2C和四楼4C、4D、4L, 361006

Intertek Testing Services Shenzhen Ltd Xiamen Branch

Unit 2C, 2/F. & Unit 4C/4D/4L,4/F, Xinglian Building, No. 2, Chuangxin Road, Huoju Hi-tech Zone, Xiamen, Fujian, China

Tel: +86 592 8063 389 86 592 8060 054





Total Quality. Assured.

Test Report

Number: FJXT00091638

Tests Conducted (As Requested By The Applicant)

- 1 Fabric Propensity to Surface Pilling, Fuzzing or Matting As Received (ISO 12945-1:2020, Pilling Box Method):

Revolutions	Mean Grade		
	Pilling	Fuzzing	Matting
5000	4-5	4-5	5
10800	4-5	4-5	5

Remark:

The visual assessment of pilling, fuzzing and matting was carried out respectively according to ISO 12945-4.

End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. No copy of the test report(except for full text copy) shall be made without the written approval by Intertek.

SABO / linhtxt

深圳天祥质量技术服务有限公司厦门分公司

福建省厦门火炬高新区创新路2号兴联电子大厦4楼2C和四楼4C、4D、4L, 361006

Intertek Testing Services Shenzhen Ltd. Xiamen Branch

Unit 2C, 2/F. & Unit 4C/4D/4L,4/F, Xinglian Building, No.2, Chuangxin Road, Huoju Hi-tech Zone, Xiamen, Fujian, China

Tel: +86 592 8063 359 Fax: +86 592 8060 054

